

Certificate of Analysis

Product: Nickel Strips

Cert No.: N8991-8.

Purity: 99.80%

Batch Number: 2130/20-21.

Total Weight: 3,542 Kgs.

We hereby certify on the basis of test results set forth below that the product complies with our product specifications.

Analysis Report:

S. No.	Parameters	Results	Remarks
1.	Nickel	99.80 % Min	
2.	Cobalt	0.15% Max	
3.	Carbon	0.03% Max	
4.	Iron	0.02% Max	
5.	Lead	Less than 0.005%	
6.	Tin	Less than 0.005%	
7.	Phosphorus	Less than 0.005%	

REMARKS:

We certify the above test report of quality to be true and correct.

Prepared & Checked by:



Approved by: